
525 XC ATV 2010 <2010><EU><8503JQ>
TANK, SEAT

9361

Pos Part Number Description Additional Text Quantity

1 83007040100 SEAT ATV 2009 1.00

2 0024050206 HH COLLAR SCREW M5X20 TX 30 2.00

3 83007013050 SPOILER BRACKET 2.00

4 7800700804404 TANK PLUG ORANGE/BLACK FUEL TANK BLACK TI
07_07_119

1.00

5 0025060166 HH collar screw M6x16 TX30 1.00

6 50307014000 TANK ROLLER 12X26X12 '98 1.00

7 58407011100 SCREW FOR SEAT M6X11,5/8 1.00

8* 8300711303330 FUEL TANK CPL.13,5L 1.00

10 50307005000 GAS COCK MIKUNI ON/OFF 2001 CK-81 1.00

11 0014050123 HH COLLAR SCREW M 5X12 WS=6 2.00



12 8300805000030 RADIATOR SPOILER L/S BLACK 1.00

13 8300805100030 RADIATOR SPOILER R/S BLACK 1.00

14 0024060106 HH COLLAR SCREW M6X10 TX30 4.00

15 83008100020 SCREW M6X20X5,5 4.00

17 83007030000 BLEEDING STUBBLE 1.00

18 58307016001 FUEL HOSE VITON 6X1,5 PER/M 0.00

19 83007016000 FUEL HOSE 1.00

20 44011076200 Cable tie 200/4.6mm black 0.00

21 61007014000 SPACER FUEL TANK 05 4.00

22 83507040050 SEAT COVER 09 1.00
* = New part


